92

=

\ //A .
N

(=
NN
NN
O
o\
0
0




order No. | setorder
part number description popis qty/ks | /obj.¢islo i No./obj.
dilu ¢islo sady
1 1.818.0520 Screw, M5 x 20 Sroub 2
2 189.220006.00 Air Guide, Control Unit vedeni vzduchu, fidici jednotka 1
3 19074.4.0516.1 ;lc:r’/ WS RSB LIS IS sroub / podlozky, M5 x 16, éerny 4
4 2.08.052.1 Bolt, M6 x 16 Sroub 10
5  89.200201.00 Cover, Left, Black kryt, levy, cerny 1
6  89.200204.00 Protector, Left Cover, Black chrénic, levy kryt, ¢erny 1
7  83.201600.03 Supporter, Left leva podpéra 1
8  1.5789.0612 Flange Bolt, M6 x 12 Sroub pfiruby 10
9  89.200701.02 Handle, Left, Black rukojet, leva, cerna 1
10 | 1.9074.4.0512.1 Screw/Washer Assembly, M5 x 12, Sroub, podlozka n
11 89.200500.00.48 : Cover, Top, Black kryt, horni, cerny 1
12 89.200502.00 Spillway, Fuel Tank prepad, palivové nadrze 1
13 . 83.070100.02 Cap, Fuel Tank vicko, palivové nadrze 1
14  2.06.016 Clamp, @8.7 x b8 svorka 4
15 | 83.070011.03 ;;iiggej;uel Tank To Fuel Valve, :c/n:nkiliiz palivova nadrze k palivovému 1
16 21.070600.03 Connect, Al pfipojeni, Al 1
17 © 2.08.068.2 Flange Bolt, M5 x 13 Sroub priruby 5
18 : 83.071000.05 Fuel Tank palivova nadrz 1
19 | 83.070300.01 Fuel Filter, Fuel Tank palivovy filtr, palivova nadrz 1
20  1.845.4213 Screw, ST4.2x 13 Sroub 6
21 : 83.081400.01 Muffler Protector Assembly, Upper sestava chranice tlumice, horni 1
22  83.081004.01 Plate plech 1
23 2.02.001 Nut M6, Long dlouha matice 2
24 83.100001.01 Gasket, Exhaust tésnéni, vyfuk 1
25 : 83.101100.01 Muffler Assembly sestava tlumice 1
26 | 46.101300.08 Spark Arrester Assembly sestava lapace jisker 1
27  46.101503.08 Plate, Spark Arrester plech 1
28 | 1.9074.4.0514 Screw/Washer Assembly, M5 x 14 Sroub, podlozka 2
29 1.97.1.06 Washer, @6 podlozka 1
30  1.93.06 Lock Washer, @6 zamkova podlozka 4
31 | 1.5789.0615 Flange Bolt, M6 x 15 Sroub piiruby 7
32 1.845.4816 Screw, ST4.8 x 16 Sroub 6
33 : 1.845.4219 Screw, ST4.2 x 19 sSroub 1
34 | 83.081500.01 Muffler Protector Assembly, Lower sestava chranice tlumice, spodni 1
35 | 1.5789.0620 Flange Bolt, M6 x 20 Sroub piiruby 6
36 | 2.08.055.1 Bolt, Maintenance Cover, Black Sroub, udrzbovy kryt, cerny 4
37  89.200402.00.48 : Protector, Rear Cover, Yellow chréni¢, zadni kryt, Zluty 1
38 | 81.200103.00 Groove Jacket kryt 2
39 | 89.200401.00.48 : Supporter, Rear Cover, Yellow Podpéra, zadni kryt, Zlutd 1
40 | 2.02.014 Nut M6, Square Ctvercova matice 12
41 2.02.010 Cage Nut, M5 matice 8
42 89.200701.03 Handle, Left, Black rukojet, levd, cernd 1
43 | 89.200704.01.2  Bracket, Left, Black drzék, levy, cerny 1
44  83.201600.05 Supporter, Right Podpéra, prava 1




orderNo. | setorder
part number description popis qty/ks | /obj.¢islo i No./obj.
dilu ¢islo sady
45 :1.6187.1.08 Nut M8 matice 2
46  2.13.001 Bushing, @13.3x #19.3x 8 pouzdro 2
47 © 1.5789.0612.1 Flange Bolt, M6 x 12, Black Sroub priruby 4
48 ©89.200704.02.2  Bracket, Right, Black drzék, pravy, ¢erny 1
49 : 2.03.001 Bushing, @13.3 x @19.3 x 2 pouzdro 2
50 :2.03.002 Washer, @13 x @20 x 2.5 podlozka 2
51 | 2.08.002 Bolt, M8 x 28 sroub 2
52 :89.200701.04 Handle, Right, Black rukojet, prava, cerna 1
53 :2.02.002 Nut M6, T-Style matice 2
54 89.200705.01 Handle, Upper, Black rukojet, horni, ¢ernd 1
55 : 89.200705.02 Handle, Lower, Black rukojet, spodni, ¢ernd 1
56 :1.9074.3.0512.1 Screw/Washer Assembly, M5 x 12, Sroub / podlozka 3
57 :1.5789.0635.1 Flange Bolt, M6 x 35, Black Sroub piiruby 2
58 | 83.190006.01 Rubber Sleeve, End Cover gumova objimka, koncovy kryt 1
59 | 83.190003.01 End Cover, Generator koncovy kryt, generator 1
60 : 83.190001.01 Fan, Generator ventilator, generator 1
61 : 2.02.006 Flange Nut, M14 x 1.5 pfirubova matice 1
62  83.191100.01 Rotor Assembly Rotor, sestava 1
63  1.5789.0645 Flange Bolt, M6 x 45 Sroub piiruby 4
64 | 83.191200.06 Stator Assembly sestava statoru 1
65 : 83.190002.01 End Cover, Mortor koncovy kryt, motor 1
66 : 89.200021.00 Foam péna 1
67 | 8896220 Engine motor 1
68 ' 1.6177.1.08 Lock Nut M8, Flange pojistna matice, pfiruba 12
69  2.05.050 Clamp, 100, Wire svorka, drat 2
70 :83.201600.02 Supporter, Left leva podpéra 1
71 | 83.201600.01 Supporter, Right prava podpéra 1
72 :83.201200.01 Motor Mount drzék motoru 4
73 : 83.200607.01 Plug, Oil Drain Hole zatka, otvor pro vypousténi oleje 1
74 | 2.02.034 Nut M5, Square matice ¢tvercova 2
75 : 1.6182.06 Nut M6 matice 6
76  89.200601.00 Base Setting Component zdkladna 1
77  83.200609.02 Steel Plate 2 ocelova deska 2 2
78 | 83.200609.01 Steel Plate 1 ocelova deska 1 2
79  83.201400.01 Rubber Pad gumova podlozka 2
80 | 83.201702.01 Plug, Wheel ucpévka, kolo 2
81 : 1.894.1.12 Retaining Ring, @12 pojistny krouzek 2
82 :1.848.12 Washer, @12 podlozka 2
83 | 83.201701.01 5.5in. Wheel, Left levé kolo 1
84  83.201500.01 Axle naprava 1
85 : 83.201701.02 5.5 in. Wheel, Right pravé kolo 1
86 | 83.200305.01 Spring Patch pruZina 5
87  83.200304.01 Rubber Seal, Muffler Cover gumové tésnéni, kryt tlumice vyfuku 1




order No. | setorder
part number description popis qty/ks i /obj.cislo i No./obj.
dilu ¢islo sady
88 | 1.845.3595 Screw, ST3.5x9.5 Sroub 8
89 :89.200303.00 Muffler Cover, Black kryt tlumice, cerny 1
90 | 89.200701.01 Handle, Right, Black rukojet, pravd, ¢erna 1
91 : 89.200302.00 Cover, Right Side, Black kryt, prava strana, ¢erna 1
92 | 2.08.075.1 Bolt, M6 x 20, Black sroub 2
93  122.190600.00 Rectifier usmernovac 1
94  83.220003.01 Pressure Plate, Control Unit pfitla¢na deska, fidici jednotka 1
95 | 81.220002.00 Mount Rubber, Control Unit montdazni guma fidici jednotky 2
96  81.220001.00 Protector, Control Unit chrénic fidici jednotky 2
97 | 89.221000.11 SVC;?;I?SISUPT:;I‘:IKW’ 230V/50Hz, fidici jednotka, bezdratova paralelni 1
98  83.070011.02 Fuel Pipe, Fuel Valve To Carburetor trubka k palivovému ventilu karburatoru 1
99 | 1.845.4819 Screw, ST4.8 x 19 Sroub 2
100 : 83.070400.01 Fuel Valve palivovy ventil 1
101 : 89.200101.00.48  Front Cover, Yellow predni kryt, Zluty 1
102 | 89.200106.00 Protector, Front Cover chréni¢, predni kryt 1
103 : 89.061200.00.2 Guide Plate, Rope, Black vodici deska, lano, ¢erna 1
104 | 1.823.0408.1 Screw, M4 x 8, Black Sroub 2
105 | 83.130200.01 Pull Choke Assembly vytahovaci sytic¢ 1
106 | 83.070001.01 Knob, Fuel Valve knoflik, palivovy ventil 1
107 : 1.818.0420.2 Screw, M4 x 20, Black Sroub 2
108 | 89.03.1.2 Panel, Black deska 1
109 | 89.210002.00 Control Box ovladaci skrinka 1
110  5.1210.915 15Amp Circuit Breaker, Push Button 15 ampérovy jisti¢, tlacitko 2
111 : 5.1200.308 8Amp Circuit Breaker, Push Button 8 ampérovy jistic, tlacitko 1
112 | 1.6177.1.04.2 Lock Nut M4, Flange pojistna matice M4, pfiruba 10
113 | 89.01.9.2 Control Panel, Black ovlddaci panel, ¢erna 1
114 | 5.1120.004 Receptacle zasuvka 1
115 | 1.819.0414.2 Screw M4x14 Sroub 8
116 | 83.210001.00.1 Connect Port, 125V/25A, Black pfipojovaci port, cerny 1
117 : 83.210001.00.3 Connect Port, 125V/25A, Red pfipojovaci port, cerveny 1
118 | 1.6170.05.1 Nut M5, Black matice, ¢ernd 2
119 : 1.93.05.1 Lock Washer, @5, Black pojistna podlozka, cerna 2
120 | 1.97.1.05.1 Washer, @5, Black podlozka, ¢ernd 2
121  1.862.05 Lock Washer, @5, Toothed pojistna podlozka, ozubena 1
122+ 1.5783.0520.1 Bolt, M5 x 20, Black sroub 1
123  5.1110.000 Receptacle, DC 12V stejnosmérna zasuvka DC12V 1
124 | 5.1040.004 Remote Program Button ovlddaci tlacitko 1
125 : 5.1010.003.1 Switch, Economy spina¢, rezim ekonomicky 1
126 : 5.1000.004.1 Ignition Switch, Black spinac zapalovéni 1
127 : 83.210016.00 Speed Limiter omezovac rychlosti 1
128 : 1.818.0514.1 Screw, M5 x 14 Sroub 2
129  8896220.21.10 Wire Assembly svazek dratl 1
130 | 89.201600.00 Supporter Assembly podpora 1
131 : 89.200700.00 Handle Assembly rukojet, sestava 1




8896220 motor

96

97

98

99

100

52 53 54 '55 66 67 68 B9 '60 ‘61 62 63 64 “65

50 51




order No. set order

part number description popis qty/ks | /obj.cislo No./ obj.

dilu ¢islo sady
1 1.5789.0835 Flange Bolt M8 x 35 pfirubovy Sroub 6
2 2.11.014 Oil Seal tésnéni 2
3 83.030007.01 Cover, Crankcase kryt, klikova skfir 1
4 83.127000.01 Oil Level Sensor snimac hladiny oleje 1
5 1.5789.0612 Flange Bolt M6 x 12 Sroub pfiruby 1
6 83.030010.01 Plate, Coil deska, civka 1
7 83.120100.03 Flywheel setrvacnik 1
8 83.080001.01 Cooling Fan vétrak 1
9 83.060001.01 Pulley, Starter kladka, startér 1
10 2.02.006 Flange Nut M14 x 1.5 pfirubova matice 1
1 83.080100.01.1 : Fan Cover kryt ventilatoru 1
12 45.060008.00 : Screw, Ratchet Guide Sroub, voditko rac¢ny 1
13 45.060007.00 Ratchet Guide voditko racny 1
14 45.060009.00 Spring, Ratchet Guide pruzina, voditko ra¢ny 1
15 45.060002.00 : Starter Ratchet, Iron zelezo, startovaci zapadka 2
16 45.060003.00 Spring, Ratchet pruzina 2
17 21.061001.01 Reel, Recoil Starter navijak 1
18 21.061005.00 Spring, Recoil Starter pruzina 1
19 81.061010.01 Holder, Rope drzak lanka 1
20 81.061006.00 Grip, Rubber gumova rukojet 1
21 2.10.001.1 Rope, @4 x 1700, Black lano 1
22 2.05.050 Clamp, 100 mm, Wire svorka 1
23 83.061100.01.1 : Cover, Recoil Starter kryt 1
24 1.5789.0608 Flange Bolt M6 x 8 Sroub pfiruby 3
25 83.091200.01 Cover, Air Cleaner kryt ¢istice vzduchu 1
26 83.091300.01 Element, Air Cleaner filtra¢ni vlozka 1
27 1.6177.1.06 Lock Nut M6, Flange pojistna matice, pfiruba 2
28 83.090001.01 Flange, Steel pfiruba, ocel 1
29 83.091100.01 Base, Air Cleaner zdkladna vzduchového filtru 1
30 83.091006.01 Buckle spona 1
31 83.091008.01 Plug, Air Cleaner Base zdtka 1
32 83.091002.02 Seal tésnéni 1
33 83.090004.01 Pipe, Air Cleaner trubka 1
34 | 83.130004.01 Gasket, Air Cleaner tésnéni 1
35 83.130000.01 Carburetor Assembly karburator 1
36 : 83.130001.01 Insulator, Carburetor izolator, karburator 1
37 83.130002.01 Gasket, Insulator tésnéni, izolator 2
38 1.5789.0620 Flange Bolt M6 x 20 Sroub pfiruby 2
39 83.123000.01 Ignition Coil zapalovaci civka 1
40  83.030100.01 Crankcase klikova skiir 1
41 83.040013.01 Lifter, Valve zvedag, ventil 2
42 83.030013.01 Seal Strip, Crankcase Cover tésnici lista, kryt klikové skfiné 2
43 2.04.002 Dowel Pin @8 x 14 cep 2
44 1.276.6205 Bearing 6205 lozisko 2
45 2.14.017 Woodruff Key 4 x 6.5 x 16 woodruffav kli¢ 1




order No. set order

part number description popis qty/ks | /obj.¢islo No./ obj.

dilu cislo sady
46  83.050100.01 Crankshaft klikova hridel 1
47 83.030008.01 Gasket, Crankcase Cover tésnéni, viko klikové skfiné 1
48  1.9074.4.0510 Screw/Washer Assembly, M5 x 10 Sroub/podlozka 4
49 | 83.080014.01.01  Air Guide Board voditko vzduchu - deska 1
50 :2.03.016 Washer @10 x @16 x 1.5, Drain Bolt podlozka 1
51 2.08.037 Bolt, M10 x 1.25 x 25, Drain Sroub 1
52 83.030009.01 Gasket, Cylinder Head tésnéni, hlava valce 1
53 | 2.04.003 Dowel Pin @10 x 14 cep 2
54 :83.040006.01 Valve, Exhaust ventil, vyfuk 1
55 83.040002.01 Valve, Intake ventil, pfivod 1
56 :2.01.017 Stud Bolt M6 x 32 zavrtny Sroub 2
57 83.010100.01 Cylinder Head hlava valce 1
58  2.15.002 Spark Plug F6RTC zapalovaci svicka 1
59 | 83.040017.01 Oil Seal, Valve olejové tésnéni, ventil 1
60 : 83.040004.01 Guide Plate, Push Rod vodici deska, tla¢na tyc 1
61 1.5789.0865 Flange Bolt M8 x 65 Sroub pfiruby 2
62 : 1.5789.0845 Flange Bolt M8 x 45 Sroub pfiruby 2
63 2.01.020 Stud Bolt M6 x 97 zavrtny Sroub 2
64  83.040010.01 Bolt, Rocker Arm Sroub, vahadlo 2
65 :83.040005.01 Push Rod tlacna ty¢ 2
66  83.040003.01 Spring, Valve pruzina, ventil 2
67 i 83.040009.01 Rocker Arm, Valve vahadlo, ventil 2
68 : 83.040001.01 Retainer, Valve Spring drzak, pruzina ventilu 2
69 | 83.040014.01 Valve Collet pouzdro ventilu 2
70 : 21.040020.00 Adjusting Nut, Valve sefizovaci matice, ventil 2
71 21.040021.00 Nut, Lock matice, zdmek 2
72 | 83.080200.01 Air Shroud, Cylinder kryt vélce, rozvod vzduchu 1
73 23.020001.01 Breather Tube odvzdusdnovaci trubice 1
74 83.021101.01 Cover, Cylinder Head kryt, hlava vélce 1
75  83.021001.01 Gasket, Cylinder Head Element tésnéni, element hlavy valce 1
76  83.021200.01 Element Component, Head Cover element hlavy valce 1
77 83.020002.01 Gasket, Cylinder Head Cover tésnéni, viko hlavy valce 1
78 :83.050301.02 Ring, First Piston prvni pistni krouzek 1
79 83.050302.02 Ring, Second Piston druhy pistni krouzek 1
80  83.050303.02 Ring, Oil olejovy pistni krouzek 1
81 :2.09.002 Circlip @16 x @1 pojistny krouzek 2
82 | 83.050005.02 Piston pist 1
83 | 83.050003.01 Wrist Pin Cep pistu 1
84  83.050200.01 Connecting Rod Assembly ojnice 1
85 | 83.040100.01 Camshaft vackova htidel 1
86  83.031000.01 Oil Dipstick Assembly mérka oleje 1
87  83.030035.01 Oil Nipple prepad oleje 1
88  1.818.0306 Screw M3 x 6, Black Sroub / podlozka 2
89  81.132200.00 Stepper Motor krokovy motor 1
90 : 1.9074.1.0408 Screw/Washer Assembly, M4 x 8 Sroub / podlozka 2




order No. set order

description popis qty/ks | /obj.cislo : No./obj.

dilu ¢islo sady
91 82.132100.00 Base, Stepper Motor zékladna krokového motoru 1
92 1.819.0508 Screw M5 x 8 Sroub 1
93 81.130010.00 Spring, Connecter pruzina, spojka 1
94 81.130008.00 Connecter, Choke Valve Axis konektor, osa sytice 1

83.131000.01
95 Carburetor karburator 1
83.131000.03

96 1.9074.3.0512 Screw/Washer Assembly, M5 x 12 sestava Sroubu/podlozky 1
97 81.130007.00 Pressure Plate, Choke Control Line pfitla¢na deska, ovladaci vedeni 1
98 83.130005.01 Support, Stepper Motor podpora, krokovy motor 1
99 1.9074.3.0508 | Screw/Washer Assembly, M5 x 8 sestava Sroubu/podlozky 2
83.131017.01 Main Jet, Standard / low altitude hlavni tryska, standardni 1
100 83.131017.01.01 | Main Jet, Altitude / high altitude hlavni tryska, nadmotskd vyska /
101 : 83.061000.01 Recoil Assembly startovaci kladka 1
102 83.091000.01 Air Cleaner Assembly sestava cistice vzduchu 1
103 83.021000.01 Cylinder Head Cover kryt hlavy valca 1
104  83.010000.00 Cylinder Head Assembly sestava hlavy valcl 1




schema zapojeni 8896220

F;ENEEA?oE - ‘T 777777777777777777777777777777777777777777777 T
‘ ‘ G OUTPUT PANEL !
‘ ' CIRCUIT BREAKER |
: : . DCT1E§VMINAL Br P :
| | B CIRCUIT BREAKER |
| | P Br Br |
G
\ \
| DC COIL G | \
\ \ Br Q \
\ \ \
| | - - 1 |
| L PARALLEL © |
ffffffffffffffff S N EARTH
| | — il Br TERMINAL L TERMINAL \
| | 5t @ o ‘
‘ ‘ F’—!L—\ Red Black |
‘ ‘ C GIY ‘
\
—‘—!:
: | R \ [ }
‘ AC COIL | Rl CONTROL UNIT \ ECO.SW STOP.SW |
| | R 618 E:@ B e |
Y —— 2
: ‘ Y FB/W Wi \J 3 7] :
—‘—1: 4 ——
SUB COIL ! W RESET.SW )",
\ \ 3l0 < | J Rs03 - \
| | PO G s PORTFIRE . |
\ \ 2|C B | =2 B \
| | L "0 0 O
| ' | CIBeY
L !
| B
\
‘ B
\
l G
COMBINATION SWITCH | ENGINE
112 3|4 |
OFF| o——o0 \ [ B
ON | ]
| | ﬁ
B [ BLACK Br | BROWN | %
Y |YELLOW B/W BLACK WHITE ‘
L | BLUE W/GMHITE GREEN ‘
G | GREEN G/Y |GREEN YELLOW [ i L
R | RED W/L| WHITE BLUE - v =
R_ReD L e ‘ STEPPING MOTOR SPARKING TCI UNIT
C |CARNATION | A | AMETHYST | (THROTTLE) PLUG OIL LEVEL SW




